



# TEST REPORT

REPORT NO. : C20511339  
DATE : MAY 17, 2013  
PAGE : 1 of 2

CHEUNG KEE CANVAS LTD  
G/F352 RECLAMATION STREET KOWLOON HONGKONG

### TEST(S) CONDUCTED:

- (1) FLAMMABILITY TEST AS PER EUROPEAN STANDARDS ON SAFETY OF TOYS EN71-2:2011

### SAMPLE DESCRIPTION PROVIDED BY CLIENTS:

SAMPLE DESCRIPTION : PVC TARPAULIN CK 18OZ

### SAMPLE DESCRIPTION ASSIGNED BY LABORATORY:

DATE RECEIVED: MAY 13, 2013 (AM)  
DATE TESTED: MAY 13 – MAY 17, 2013

SAMPLE COLOR& DESCRIPTION  
(001)



### CONCLUSION OF TEST RESULTS:

SAMPLE ID	TEST ITEM	CONCLUSION
(001)	FLAMMABILITY TEST	PASS

### REMARK:

- (1) THE RESULT RELATES ONLY TO THE ITEMS TESTED.
- (2) ALL TEST ITEMS WERE PERFORMED ACCORDING TO CLIENT'S REQUIREMENT.

FOR AND ON BEHALF OF UL VS SHANGHAI LIMITED SHENZHEN BRANCH

MISS VERA MU  
LABORATORY MANAGER

This letter / report / certificate shall not be reproduced (except in full version) without the written approval of the UL VS Shanghai Limited Shenzhen Branch ("UL VS")

LETTERS / REPORTS / CERTIFICATES: Letters / Reports / Certificates of UL VS are issued for the exclusive use of the Customer to whom they are addressed. No quotation from reports / certificates or use of the UL VS's name is permitted except by UL VS's express written authorization. Letters / reports / certificates apply only to the specific materials, products or processes tested, examined or surveyed and are not necessarily indicative of the qualities of apparently identical or similar materials, products or processes. Reports / Certificates of UL VS do not relieve sellers / suppliers from their contractual responsibilities with regard to the quality / quantity of the goods in delivery nor do they prejudice the Customer's right to claim against sellers / suppliers for compensation for any apparent and/or hidden defects not detected during UL VS's random inspection or testing or audit. The liability of UL VS to the Customer in contract, tort (including negligence or breach of statutory duty) or howsoever, and whatever the cause thereof, (a) for any loss of profit, business, contracts, revenues, or anticipating savings; or (b) for any special indirect or consequential damage of any nature whatsoever, shall be limited to the amount of the fee paid in respect of the specific Work(s) which give rise to such claim. For Reports / Certificates, see reverse for Terms and Conditions of Service.

SZ-FAF-001 (2013-04-10)

UL VS Shanghai Limited Shenzhen Branch  
3-4F Qingyi Supermask Photoelectricity Building, No. 8 Langshan 2<sup>nd</sup> Road,  
North High-Tech Industrial Park, Nanshan District, Shenzhen, P.R. China

优力胜邦质量检测(上海)有限公司深圳分公司  
广东省深圳市南山区高新科技园北区朗山二路8号清溢光电大厦三、四楼  
电话(T): 755-26018600 / 传真(F): 755-26018626 / 网址(W): ul.com/consumer-products



# TEST REPORT

REPORT NO. : C20511339  
DATE : MAY 17, 2013  
PAGE : 2 of 2

## TEST RESULT(S) & METHOD(S):

### 1. FLAMMABILITY TEST AS PER EUROPEAN STANDARDS ON SAFETY OF TOYS EN71-2:2011

#### THE FOLLOWING CLAUSES ARE IDENTIFIED TO BE APPLICABLE:

AGE GRADING FOR TESTING : AGES 3+  
SAMPLES QUANTITY : 1 PCS  
SAMPLE ID : 001

CLAUSE	TEST ITEMS	ASSESSMENT
4.1	GENERAL-CELLULOID REQUIREMENT	PASS
4.4	TOYS INTENDED TO BE ENTERED BY A CHILD	PASS

#### REMARK:

THE SUBMITTED SAMPLE WAS EXAMINED NOT A COMPLETED TOY. HOWEVER, AS REQUESTED BY THE APPLICANT, THE SUBMITTED SAMPLES WAS ASSESSED UNDER THE REQUIREMENT OF EN71 AND THE RESULT MET THE REQUIREMENT OF THE STANDARD.

\*\*\*\*\* END OF REPORT \*\*\*\*\*

This letter / report / certificate shall not be reproduced (except in full version) without the written approval of the UL VS Shanghai Limited Shenzhen Branch ("UL VS")

LETTERS / REPORTS / CERTIFICATES: Letters / Reports / Certificates of UL VS are issued for the exclusive use of the Customer to whom they are addressed. No quotation from reports / certificates or use of the UL VS's name is permitted except by UL VS's express written authorization. Letters / reports / certificates apply only to the specific materials, products or processes tested, examined or surveyed and are not necessarily indicative of the qualities of apparently identical or similar materials, products or processes. Reports / Certificates of UL VS do not relieve sellers / suppliers from their contractual responsibilities with regard to the quality / quantity of the goods in delivery nor do they prejudice the Customer's right to claim against sellers / suppliers for compensation for any apparent and/or hidden defects not detected during UL VS's random inspection or testing or audit. The liability of UL VS to the Customer in contract, tort (including negligence or breach of statutory duty) or howsoever, and whatever the cause thereof, (a) for any loss of profit, business, contracts, revenues, or anticipating savings; or (b) for any special indirect or consequential damage of any nature whatsoever, shall be limited to the amount of the fee paid in respect of the specific Work(s) which give rise to such claim. For Reports / Certificates, see reverse for Terms and Conditions of Service.

SZ-FAF-001 (2013-04-10)